(G

LUE BONA

LEAD UNIQUE ELEGANCE

USER'S MANUAL

CHANDLER SERIES
10x12' GAZEBOS

THIS PRODUCT REQUIRES 3-5
PEOPLE TO INSTALL TOGETHER




Parts List &Assembly Instruction

1. Make sure all parts are in the package.

2."+"in below list indicates that additional pieces are replacement parts

(BOX A) PARTS LIST

2 PCS

2 PCS

2 PCS

2 PCS

2 PCS

S ——— &
2 PCS 2 PCS 4 PCS 2 PCS 7 PCS
¥2 \E \B \y
| >
9 PCS 3 PCS 3 PCS 5 PCS 4 PCS




Parts List &Assembly Instruction

1. Make sure all parts are in the package.

2. "+" in below list indicates that additional pieces are replacement parts

(BOX C) PARTS LIST

1PC 1PC 1PC 1PC 2 PCS

©2

1PC 1PC
(BOX D) PARTS LIST
/ y
2 PCS 2 PCS 2 PCS 3 PCS 3 PCS
) 2
2 PCS 8 PCS




Parts List &Assembly Instruction

1. Make sure all parts are in the package.
2. "+" in below list indicates that additional pieces are replacement parts

(BOX E) PARTS LIST

@

16 PCS

(B

OX E) Hardware List

s

cc

Ee)

@@Q@@ -(@ (e R @
M5x15 M6x40 M6x120 ST4.2x25 M8x210
100+10 PCS 16+3 PCS 16+3 PCS 16+3 PCS 16+3 PCS
' /]
wb; — = = )
M6x15 M6 M8 M8 D8x180
126+10 PCS 16+3 PCS 20+3 PCS 20+3 PCS 8 PCS
Iy
r«««(««m(\!@ b wm B:=m) e —
M6x40 M8x190 M6x35 M6x80 M6
20+3 PCS 4+1 PCS 25+3 PCS 8 PCS 2 PCS
M6 M8
2 PCS 2 PCS




1.Before installing the gazebos, confirm that you have
a space of 8.17 ft.* 10.8 ft. at least.

2.Before fixing the 4 columns, please confirm that the
diagonal dimensions and length are correct.

8.17 ft

0.46 ft

10.8 ft

0.46 ft




2x

@4x

L— 1

M6x120




M6x15




Note:Y3 parts do not need to be
locked tightly for subsequent
installation

e

GG) 14x

()

M6x15




hal

>

2

3

Note: Y4 parts do not need to be
locked tightly for subsequent

installation

¢

M6x15

1x‘

§
3x




Install the components shown in this step and

then erect the column.

16x

LG

ST4.2x25

M8x210

M8

M8




WCLLCCCCeedrec

M8x210

@8x

M8

@8x

M8




M6x15

2>;

3>;

3#




et

M8x190

@4x

M8

@4x

M8




(8
\ A
/]

®)
v
@\ L

Y4

A4

—

o o/ * ]

GG

@GX

j

i
M6x15

et

Note: A3 A4 parts do not need to be
locked tightly for subsequent

installation




10

@




M6x35

Note: H1 H2 parts do need to be locked

tightly for subsequent installation

11




@ 10x

77

!llllllll((llllll&(@@

M6x40

12

2x




Note: After locking 04 05 06 07 parts, lock the

previously unlocked parts tightly

i

8x
s

{“I\O
N
= 3
= X

= O

-

x =5 =
© =
-
N

T

X

Ty}

=

13

2x




M6x15




M5x15

15




D8X180

M6X80




	钱德勒10X12说明书 2023.08.02

